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Overview 
 Supraventricular tachycardia (SVT) can be defined as an abnormally rapid heart 
rhythm originating above the ventricles, often (but not always) with a narrow QRS 
complex. 

 2 most common forms of SVT in children are: 

 Atrioventricular reentrant tachycardia (AVRT)

 Atrioventricular nodal reentrant tachycardia (AVNRT)

 SVT is the most common rhythm disturbance in children (0.1 – 0.4% in general 
pediatric population, 7% among children with CHD). 

 Majority of SVT patients have structurally normal hearts.



Diagnosis
 Heart rate

 Infants: 220 – 280 bpm 

 Children and adolescents: 180 – 240 bpm

 Heart failure 

 Syncope 



Diagnosis



Management 

•To terminate the 
arrhythmia 

Acute 
management

•To prevent 
recurrence 

Chronic 
therapy



Hemodynamically unstable 

Cardioversion: 0.5 – 2 J/kg



Hemodynamically stable
 Vagal maneuvers: ice and cold water over the face for 15 –
30 seconds (successful in 30 – 60% of cases)

 Valsalva maneuver

 Carotid massage and orbital pressure should not be 
performed in children 



First – line therapy 
 Adenosine 

 Initial dose is 0.1mg/kg (IV), dose is doubled if no response within 2 minutes, 
maximum dose of 0.25 – 0.35 mg/kg or 12mg.

 Cautions with adenosine: 

 Contraindicated in patients with preexisting second- or third – degree heart block or 
sinus node disease 

 In WPW syndrome, adenosine can precipitate atrial fibrillation that can degenerate 
into ventricular fibrillation 

 Bronchospasm 



SVT refractory to adenosine
 Procainamide: acts by slowing conduction within the myocardium itself, rather than by 
blocking reentry at the AV node. As a result, procainamide may be used safely in 
patients with WPW syndrome without the risk of provoking accessory pathway 
conduction. Loading dose is 10 – 15 mg/kg, followed by a continuous infusion starting at 
20 µg/kg per minute.

 Amiodarone: prolongs the refractory period of the AV node. Bolus 5 mg/kg over 20 to 
60 minutes, if no response, bolus dose up to 15 mg/kg, if response, followed by 
continuous infusion of 10 – 15 mg/kg per day.



SVT refractory to adenosine 



SVT refractory to adenosine



SVT refractory to adenosine



Chronic 
therapy



First – line agents
 Beta blocker: propranolol 2- 4 mg/kg per day orally divided into 4 doses 



First – line agents
DIGOXIN



Poor response
 Amiodarone

 Flecainide 

 Sotalol 



Poor response 



Radiofrequency ablation 



Conclusions 
 SVT is the most common rhythm disturbance in children.

 Two major issue will be addressed: acute management and chronic therapy.

 Adenosine (1C)

 Beta blockers (2C) 



Thank for your attention


